Parts List & Instructions
GAN DY 815 Rice Lake Street, Owatonna, MN 55060

Phone: 800-443-2476 / 507-451-5430
www.gandy.net / Email: sales@gandy.net

6240DS16F
Orbit-Air Applicator

Implement Mounted Hopper
40 Cu. Ft. (1.13m?), 32.1 Bushel
1800-Lb Chemical Capacity / 2400-Lb Fertilizer Capacity
w/ 16 (1-1/4”) Openings, Red Metering Wheels
For Use w/ 1-1/4” 1.D. Tubing
Single Shaft No Clutch

12-Volt Electric Motor Driven
(All Parts & Hardware in Place Unless Otherwise Specified)

The Following Parts Are Located Inside Hopper:

Lo Packet Containing: .............. Parts & Packing List, Operator’s Manual, Rate Chart & Warranty
2 e L04-0005-000.........cccvverene. Cable Tie (5/16 x 15-1/4)

Lo M10-0005-004..........cccuen.ee.. Manual Holder

Lo 0197102-1.....cccvvviiiiieienns Manual Holder Bracket

Lo, 6216-D....ccvererieiiriieee Air Pressure Gauge Carton (See Page #8 for Contents)
Lo, 629069-A.....coeveiieee Parts Carton (See Page #8 for Contents)

Maintenance

Check all bolts for tightness after first two hours of use; check periodically thereafter.
Grease all fittings regularly.
There are TWO grease fittings on this hopper. These must be greased before use and periodically during use.
Locations. See page 14 for locations.

One grease fitting on each 1-inch bearing (D05-1000-010) (Two) located on the 1-inch drive shafts (62185-22).
Lucubrate chains as needed.

Periodically clean intake screen on hydraulic driven blower.

Page 1 of 31



....................... S02-0001-034......................Shipping Crate (23/31 CF Hopper)
Use: 4 Hex Bolt (3/8 x 2-3/4) (C03-0375-111)
8 Worought Washer (3/8) (C02-0375-030)
4 Hex Nut (3/8) (C01-0375-010)
....................... 62240-1B............c.ccv........... HOpper, 23/31 CF (Painted Black)
Use: 2 Sight Window (610851/26)
4 Rail (610851/27)
12 Pop Rivet (3/16 x 3/8) (C19-0187-030)
1 Decal, Important, Metering Wheel (N02-0062-040)
2 Decal, Caution (N02-0014-010)
1 Decal, Caution Black on Yellow (N02-0062-050)
1 Decal, Caution Plug (N02-0062-051)
....................... 62243-1 ceerereeneneenennen. ROOF 40 CF
Use: 2 Carriage Bolt (3/8 x 1-1/2) (C04-0375-061)
2 Wrought Washer (1/2) (C02-0500-030)
2 Whiz Flange Nut (3/8) (C01-0375-030)
20 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
20 Whiz Flange Nut (5/16) (C01-0312-030)
2 Decal, Orbit-Air Small (N02-0001-123) (on sides)
2 Decal, Gandy Diamond (7-1/2") (N02-0001-124) (on ends)
....................... 62243-2........cc.cceveeveeneennn. ROOT Brace (40 CF)
Use: 8 Hex Bolt (5/16 x 3/4 Stainless) (C03-0312-031)
16 SAE Washer (5/16 Stainless) (C02-0312-021)
8 Nylon Lock Nut (5/16 Stainless) (C01-0312-041)
....................... 62240-4............c.ccceevennee.e. Bushing Mount (For Outside Hinge)
Use: 2 Carriage Bolt (3/8 x 2) (C04-0375-080)
2 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62200-22..........c.cceevenneennnn. SCreen Support Bracket
Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
....................... 62240-3 vrerrerenennnnn CoOVer (For 23/31/40 CF Hopper)
Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Jam Lock Nut (3/8) (C01-0375-062)

....................... M05-0000-004..................... Rubber Latch w/ Keeper
Use: 4 Pop Rivet (C19-0187-000)
....................... 62852-3.........cccceceeveeveneenene. INNEr Hinge (Cover)

Use: 2 Hex Bolt (3/8 x 1) (C03-0375-041)
4 Jam Nut, Nylon Lock (3/8) (C01-0375-062)
8 Wrought Washer (3/8) (C02-0375-030)
....................... 62852-4...........cccvcevene.nnnn. Outer Hinge (Cover)
Use: 8 Wrought Washers (3/8) (C02-0375-030)
4 Jam Nut, Nylon Lock (3/8) (C01-0375-062)
....................... 629069-1.............c.ccveveeenee.. Mounting Base, w/ Holes
Use: 16 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
16 Wrought Washer (3/8) (C02-0375-030)
16 Lock Washer (3/8) (C02-0375-010)
16 Whiz Flange Nut (3/8) (C01-0375-030)

Page 2 of 31



62851-34
63861-7..

62851-28
628957-1

62853-43
62853-44

Shaft, Gear & Driven Sprocket (43-1/4 x 5/8 Round)
Bearing, Plastic (For 5/8 Shaft)
Flangette, Bearing (for 63861-7)
Use: 3 Carriage Bolt (1/4 x 5/8) (C04-0250-020)
3 Whiz Flange Nut (1/4) (C01-0250-030)
1 Carriage Bolt (1/4 x 1) (C04-0250-040)
1 Wrought Washer (1/4) (C02-0250-030)
1 Nylon Lock Nut (1/4) (C01-0250-040)
Mounting Bracket, Sensor
Sensor Shaft w/ Tab Installed

Chain Sprocket, 21-Tooth (5/8 Bore)

Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
Sprocket, 24-Tooth (5/8 Bore x 1-3/8 Hub)

Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

Shaft (46 x 1-inch Round)
Use: 1 SAE Washer (1-inch) (C02-1000-020)

1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
Bearing (For 1-inch Shaft)

Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)

4 Lock Nut, Nylon (5/16) (C01-0312-040)
Sprocket Double, 32T-35T Chain (#40 Chain) (1-inch Bore)
Use: 1 Hex Bolt (1/4 x 1-3/4) (C04-0250-070)

1 Nylon Lock Nut (1/4) (C01-0250-040)

Speed Control (Zero Max Y42)
Use: 4 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)

4 Wrought Washer (3/8) (C02-0375-030)

4 Lock Washer (3/8) (C02-0375-010)

4 Whiz Flange Nut (3/8) (C01-0375-030)
Sprocket, 16-Tooth (5/8 Bore x 3/16 Key) (On Zero-Max)
Sprocket, 16-Tooth (1/2 Bore x 1-3/8 Hub) (On Zero-Max)
Use: 2 Socket Set Screw (1/4 x 1/4) (C06-0250-020)
Roller Chain #41 (94 Rollers)

Use: 1 Connecter Link #41 (F02-0041-001)
1 Offset Link #41 (F02-00041-002)
Nylon Roller (Chain Tightener)
Use: Carriage Bolt (3/8 x 2-1/2) (C04-0375-100)
Wrought Washer (3/8) (C02-0375-030)
Wrought Washer (1/2) (C02-0500-030)
Lock Washer (3/8) (C02-0375-010)
Hex Nut (3/8) (C01-0375-010)
Bushing (9/16 O.D. x 1-5/8 Long) (09065168-11)

PR R RN

Page 3 of 31



....................... 62851-8...........ccceveeveennn Alir Chamber, 23/31/40 CF (16-outlet)
Use: 2 Hex Bolt (3/8 x 1) (C03-0375-041)
5 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
5 Wrought Washer (3/8) (C02-0375-030)
5 Lock Washer (3/8) (C02-0375-010)
7 Whiz Flange Nut (3/8) (C01-0375-030)

....................... 6216-A......ccceeveveereenennn AP Pressure Switch Wiring Assembly
Use: 2 Pan Head TC Screw (#8 x 1/2) (C07-0164-070)
....................... 5508242-33.............c............ Gasket, Air Switch
....................... L10-0016-010......................Potting Box (Air Pressure Switch Cover)
Use: 2 Pan Head TC Screw (#8 x 1/2) (C07-0164-070)
16, MO05-0829-300..........ceeeeee... Gasket, Mixing Chambers
16, M10-0055-060.........cccen.... Mixing Chamber (For 1-1/4 inch 1.D. Tubing)
Use: 32 Hex Head Self-Tap Bolt (5/16 x 3/4) (C03-0312-032)
....................... M05-2000-000..................... Rubber Plug, 2-inch (For Air Chamber Clean Out)
....................... 62851-32.........ccceeveevenene.. Angle Support for Air Chamber & Blower
....................... 628720-18............................Clean-Out Chute, 4-inch

Use: 1 Hex Nut (5/16) (C01-0312-010)
1 Lock Washer (5/16) (C02-0312-020)
1 Wrought Washer (5/16) (C02-0312-030)
....................... M05-3000-000..................... Rubber Plug, 3-inch (Hopper Clean Out)
....................... 62240-10.............cceveevenee. Angle Clamp, Tubes (For 23/31/40 CF)
Use: 4 Foam Clamp Strip 9-1/2 Long (62851-16)
5 Hex Bolt (5/16 x 2-1/2) (C03-0312-101)
5 Lock Nut, Nylon (5/16) (C01-0312-040)

....................... 5608226...........c..ccevene...... Bar Clamp, Plastic Tubing (For 23/31 Cu Ft Hopper)
Use: 4 Foam Clamp Strip 9-1/2 Long (62851-16)
....................... 62852-16.............cccvene..oe.. Mounting Bracket, Platform (23/31/40 CF)

Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)

....................... 62851-10........c.ccceeveveneene.... Platform (For 23/31/40 CF)
Use: 3 Grip Tape (3 x 48-1/2 Long) (62851-15)
....................... 62851-37.......c.coceevervennene.. Angle Support (For 23/31/40 CF Platform)

Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
....................... 62851-67.........ccceeeeveneee.n.. Clear Windshield (For 23/31/40 CF)
Use: 6 Hex Bolt (1/4 x 3/4) (C03-0250-030)
6 Lock Washer (1/4) (C02-0250-010)
6 Wrought Washer (5/16) (C02-0312-030)
6 Whiz Flange Nut (1/4) (C01-0250-030)
....................... 62851-5.......ccceeveeveevenennnn. Screen (For 23/31/40 CF)
....................... 62240-8.............cc0cuve.e...nn. Bracket Long Fan Support
Use: 2 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62240-9...........c.ceeveenneen..... Bracket Short Fan Support
Use: 2 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Whiz Flange Nut (3/8) (C01-0375-030)

Page 4 of 31



....................... L01-0012-007......................Electric Motor, 12 Volt Stature
Use: 4 Hex Bolt (1/4 x 3/4) (C03-0250-030)
4 Lock Washer (1/4) (C02-0250-010)
....................... 629068-5.............cccvene..ee.. Mounting Plate, Electric Stature Motor
Use: 2 Hex Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Lock Washer (3/8) (C02-0375-010)
2 Wrought Washer (3/8) (C02-0375-030)
2 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62240-60.............................. MoOunNting Bracket, Electric Motor
Use: 2 Hex Bolt (5/8 x 4) (C03-0625-161)
2 SAE Washer (5/8) (C02-0625-020)
2 Lock Washer (5/8) (C02-0625-010)
2 Hex Nut (5/8) (C01-0625-010)

....................... G01-0018-030...................... Sprocket 18-Tooth (5/8 Bore)

Use: Key (3/16 x 7/8) (24078179-11)
....................... F02-0041-038......................Roller Chain #41 (38 Rollers)

Use: 1 Connector Link #41 (F02-0041-001)
....................... 62240-5...........coceeceevenenennn.. Chain Guard

Use: 4 Carriage Bolt (1/4 x 5/8) (C04-0250-020)
4 Whiz Flange Nut (1/4) (C01-0250-030)
....................... 62240-6..........ccceceevveenennnn. Strap Long Mount
Use: 1 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
1 Wrought Washer (3/8) (C02-0375-030)
1 Lock Washer (3/8) (C02-0375-010)
1 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62240-7........cccvveviereennnnn. Strap Short Mount
Use: 1 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
1 Wrought Washer (3/8) (C02-0375-030)
1 Lock Washer (3/8) (C02-0375-010)
1 Whiz Flange Nut (3/8) (C01-0375-030)

....................... F02-0041-062......................Roller Chain #41 (54 Rollers)
Use: 1 Connector Link #41 (F02-0041-001)
1 Offset Link #41 (F02-0041-002)

....................... Jack Shaft Assembly 62240-D

....................... 62200-23............cecvevvneeenen. Drive Bearing Housing
Use: 1 Hex Bolt (3/8 x 1-1/4) (C03-0375-051) (Not Part of 62240-D)
1 Wrought Washer (3/8) (C02-0375-030) (Not Part of 62240-D)
1 Lock Washer (3/8) (C02-0375-010) (Not Part of 62240-D)
1 Whiz Flange Nut (3/8) (C01-0375-030) (Not Part of 62240-D)
....................... D05-1000-050 .....................Bearing 1-inch Bore w/Set Screw
Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)
4 Lock Washer (5/16) (C02-0312-010)
....................... 629069-2.............cceuenee-..... Drive Shaft (1-inch x 8 Long)
Use: 2 SAE Washer (1-inch) (C02-1000-020)
1 Cotter Pin (3/16 x 1-1/2) (C20-0187-040)

....................... 62851-33..........ccceeeeeeenenn. Bushing (1-1/4 x 9/16 Long)
....................... 62853-13.......ccceevveeeneenne. Sprocket, 24-Tooth (1-nch Bore x 1-1/2 Hub)

Use: 1 Cotter Pin (3/16 x 1-1/2) (C20-0187-040)
....................... 628833-1.........cceeeveeuenenen. Sprocket, 16-Tooth (1 Inch Bore x 1-1/2 Hub)

Use: 2 Socket Set Screw (1/4 x 1/4) (C06-0250-020) (Replacement Part)
1 Key (1/4 x 1-3/8) (5508336-6)

Page 5 of 31



....................... 5508442-35........ccoeiiiine
....................... 6216-F ..o
1o 62851-24.......ccovice
4Ft ... M05-0125-050.........ccccvrnee.
16 . M10-0001-100........ccccvrreve.
16 .. 62851-76.....cccviieiieene
16 ... M10-0001-040.........cccurnnee.
32 i 62851-72....cciiiieiiicee
1o, 62851-3.....eii
1o 62851-4.....ccoiii
1o 22904-8.......ccvviii
S S C02-0750-020........ccecverernee.
2 i 63861-7...ccviriiii
(S IR 09074690-4.........covvveernne
1o, 62851-41.....cciiiiiiee

Magnetic Hub, 5/8 Bore (Installed on Metering Door Shaft)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

Metering Door Assembly, 16 (1-1/4) Red Wheels:
Meter Door, 16-Out
Use: 2 J-Bolt (5/16) (C16-0312-020)
2 Wrought Washer (5/16) (C02-0312-030)
2 Hex Nut (5/16) (C01-0312-010)
Rubber Strip w/ Adhesive (1/8 x 1/2)
Metering Cup, 1-1/4
Use: 36 Whiz Flange Nut (3/16) (C01-0187-030)
Hole Closures, Slotted
Use: 16 Comp Spring (E00-0420-012)
16 Extruded Washer (628720-20)
16 SAE Washer (5/16) (C02-0312-020)
16 Hex Bolt (5/16 x 1-3/4 Stainless) (C03-0312-071)
Metering Wheel Red
Wear Plate, Stainless
Shaft (41-15/16 x 5/8 Hex)
Center Bearing, Plastic (1 Inch Bore)
Journal Line Shaft (For Center Bearing)
SAE Washer (3/4)
Bearing, Plastic (5/8 Bore)
Flangette, Bearing (For 63861-7)
Use: 6 Hex Bolt (1/4 x 3/4 Stainless) (C03-0250-015)
6 Lock Washer (1/4 Stainless) (C02-0250-012)
6 Whiz Flange Nut (1/4 Stainless) (C01-0250-032)
Sprocket 21-Tooth, (5/8 Bore)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

Page 6 of 31



Hydraulic Blower Assembly
Lo, 62167-P8LH ... Blower Assembly w/out Hydraulic Hoses
Lo, B56-08636..........ccccvevennene Blower Housing Front & Rear Set (Black Plastic)
Use: 14 Hex Bolt (1/4 x 3/4) (C03-0250-030)
28 SAE Washer (1/4) (C02-0250-020)
14 Lock Nut, Nylon (1/4) (C01-0250-040)
1o 5608636-4........cccvvvriernne Back-Up Plate
Use: 4 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
4 Lock Nut, Nylon (3/8) (C01-0375-041)
(R 62167-2...cciiiiiiiieieee Mount, Blower (Plastic w/Coupler)
Use: 1 Decal, Warning Rotating Parts (N02-0055-010)
1 Decal, Important Hydraulic Motor (N02-0062-043)
1 Decal, Black on Yellow (N02-0062-050)

| L01-0034-004..........ccee...... Fan, Impeller
Use: 1 Bushing (1-inch JA Bore) (L01-0033-002)
Lo, 5408320-25........cccccevvvennne Key, Fan Shaft (1/4 x 1)
1o, 62167-3...cieieeee Shaft (6 Inch Long)
1o, 24078179-11.....ccovivee Key, for Coupler (3/16 sg. x 1)
1o, K18-M024-000.........cccenene. Coupler (9/16 x 7/8)
Replacement Parts................ (K18-M024-003 Black Plastic Coupler Sleeve) (5508230-5 1/8 x1 Key)

(K18-M024-004 Coupler for 9/16 Shaft on Hyd Motor)
(K18-M024-005 Coupler for 7/8 Shaft on End of Fan Shaft)
Lo, K01-0045-003 .........cccveuuee. Hydraulic Motor, 8-GPM Casappa
Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Washer, Motor Side, Stainless (62164-2)
2 Lock Nut, Nylon (3/8) (C01-0375-041)
2 i D05-1000-030 .......ccccevrnee Bearing & Locking Collar (For 1-inch Shaft)
T, D10-1000-011 ......ccvvvveeeee. Flangette, Round
Use: 6 Carriage Bolt (5/16 x 1) (C04-0312-040)
6 Lock Washer (5/16) (C02-0312-010)
6 Hex Nut (5/16) (C01-0312-010)

1o, 5608231-3....ceeeiieeeeeieean Screen, Blower
Use: 3 Pan Head Sheet Screw (#10 x 3/4) (C07-0187-090)
| 5508336-7....ccvvvireieeirerine, Guard, Blower Shaft

Use: 2 Hex Head Self-Tap Bolt (5/16 x 3/4) (C03-0312-032)

The following hydraulic hoses are shipped connected to blower assembly.
(These are not part of blower assembly

Lo K02-0375-024 ........cceovenee. Hydraulic Hose, 3/8 x 24 (Case Drain)
Lo 62167-H ..o Hydraulic Hose & Block Assembly
2 e K02-0500-120 .........ccournnee. Hydraulic Hose, 1/2 x 120”
2 e K02-0500-014 .........cccvvnee. Hydraulic Hose, 1/2 x 14” w/ O-Ring Fitting on One End
1o, 62113 Hydraulic By-Pass Block Assembly w/Check Valve
1o K05-CV10-200.........ccoene.. Check Valve
1o 6296-1......ccoeiiieere e Hydraulic By-Pass Block

Page 7 of 31



The Following Parts & Two Cartons Are Shipped Inside Hopper:

Lo, 0197102-1......cccvevriene Manual Holder Bracket

2 e L04-0005-000........cccervrrenne. Cable Tie (5/16 x 15-1/4)

Lo M10-0005-004..........cccuenee. Manual Holder

Lo 6216-D...coviiieeee Air Pressure Gauge Carton Containing: (inside Hopper)
1. K17-P734-004 .........c.co...... Air Pressure Gauge 4-inch
2, K04-0250-375 ...ooevvevererenne Adaptor, Plastic, 1/4 MPT x 3/8 HB
1o 62851-46.......ccccveie Mounting Bracket, Air Pressure Gauge
1. 62851-47.....ccvvveiiiiie Clamp Bracket
4.5 Ft... M06-0375-000..................... Tubing 3/8 1.D. x 1/8 Wall (One Piece 54 Inches long)
T C03-0312-041.....cccoevvvrrannne Hex Bolt (5/16 x 1)
T C01-0312-030.....ccccrververanins Whiz Flange Nut (5/16)

1o, 629069-A.....coiieie Parts Carton Containing The Following:

1o, 629068-B......cccoviiiiiiiiinii Enclosed Console Assembly, 2 Lights, 1 Switch

- 5508338-23....cccicieeeiiiiineens Enclosed Console, Front
1o 5508338-24.......ccccvviieinnn Enclosed Console, Back

Use: 4 Pan Head Sheet Screw (#10 x 5/16) (C07-0187-040)
2 Hex Bolt (1/4 x 3/4) (C03-0250-30) (in Place)
2 Whiz Flange Nut (1/4) (C01-0250-030) (in Place)

1o C07-0164-051........ccccvenrnee. Phillips Head Screw (#8-32 x 3/8)

T C01-0164-040..........ccve....... Kep Nut (#8/32)

K JUT M05-2858-000..................... Rubber Grommet (3/8 I.D.)

S, J03-0500-000.........c0eevverenne Hole Plug, 1/2

T L05-0008-000.........c.eceuvene Amber Light

T L05-0008-020.........cc0eevuveene Green Light

T L05-0001-050.........cccouvenee. Switch, Toggle On/Off (#90-001)

T 5808338-1.....ccevvveveeiiirinen, Molded Connector, Female 8-inch w/Terminal

T L03-0015-000........cccvvernnn.. Fork Terminal, Yellow

2, L03-0005-000........cccverennneee. Wire Connector, Blue

T 62853-47 ..., Power & Ground Wire, 10 ga x 12 Feet

1. 629068-2......ccccveveirriieiene Electric Rip Cord, 10 ga x 12 Foot

Use: 2 Wire Connector, Yellow (L03-0005-010) (in Hardware Bag)

1o, L03-0003-070.......ccccvveenne. Molded Connector, 4 Contact, M & F, 144-inch Wire
12 Ft.......... L05-0011-062........cccveevuneene Flex Guard Loom
4., 550829-4.......cccvvvviieeiiin, Blank Plate, Air Chamber
4., 62852-20......ccvvveveeeeirrinen, Blank Plate, Metering Door
8 i, 550828-3......cccccveriiiiiieiienn Bar Clamp
8 i 09071598-5......ccvvevveirein Stud Bolt (5/8 x 13-1/2)

Use: 16 Lock Washer (5/8) (C02-0625-010) (in Hardware Bag)
16 Hex Nuts (5/8) (C01-0625-010) (in Hardware Bag)

1o, 629069-H ......ccveiie Hardware Bag Containing: (in Parts Box)
16........ C01-0625-010......c.cccvrvemene. Hex Nut (5/8)
16........ C02-0625-010.......cccvrvemene. Lock Washer (5/8)
2 L03-0005-010.......cccceervrnee Wire Connector, Yellow

Page 8 of 31



Cover Hinge Bolt Assembly

C02-0375-030—
(3/8 WROUGHT WASHER)

C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

cot-0375.062 b
(3/8 JAM LOCK NUT)

.—C02-0375-030
S (3/8 WROUGHT WASHER)

‘ ~ | _—C01-0375-062
‘ . = ®/ (3/8 JAM LOCK NUT)

" C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

®

6223-A1 @sroz

Roof Hinge Bolt Assembly

,—C04-0375-061

/" (3/8x 1-1/2 CARRIAGE BOLT)
C01-0375-030—_ ¢

(3/8 WHIZ FLANGE NUT)

C02-0500-030—
(1/2 WROUGHT WASHER)
62240-4
(BUSHING MOUNT)

~C01-0375-030
(3/8 WHIZ FLANGE NUT)

- C04-0375-080
(3/8 x 2 CARRIAGE BOLT)

" ROOF

Do this for both ends of roof using the same parts.

6223-AT7 02021 )

Page 9 of 31




Roof Assembly

(‘dAL) 290-G/£0-10D \

(1109 IDOVINIVD #/E X 91/S)
(JIHSYM LHONOAIM 8/€) o (F-ALD) LE0-CLE0¥0D
(‘dAL) 0€0-GZ£0-20D .\

\
\
\

N\

(INN XDOTWVT 8/€)
("dAL) 290-6/€£0-10D

(3DONIH N_EDQ

(¢-ALD) ¥-¢5829 (N33309)

—(7-ALD) G-16829
(LNN XDOTWVT 8/¢€)

(40 o 400d)

(3IHSYM LHONOAM 8/€) L-e7229

("dAL) 0£0-6££0-20D

(LNN 3ONV14 ZIHM 91/S)
(7-ALD) 0£0-C1€0-10D

(139DVY9 14OddNS NIFNDS)
(¢-ALD) 22-00229

(FHSYM LHONOIM 8/€) P8 ,

(OML) 0£0-6/€0-20D Wg ., %es
,, (YFHSYM LHONOIM 8/¢)

(1108 X3H L x8/g) | ~("dAL) 0£0-G/£0-20D

(Z-ALD) L¥O-6/€0-€0D——+ o, K\ | .,
fao (INNXDOTWVr 8/€) | y
"~ ('dAL) 290- 28-_8
o @ \

(4FHSYM LHONOIM 8/€)  /
0€0-6/£0-20D

(433A0D) /
£-0reey— | // (JONIH 33NNI)

- (2-ALD) 25829
(43433 8 HOLV1 3399nd) , i
¥00-0000-GOW N i

(13Al dOd) A
(7-ALD) 000-/810-61D 7

6231-Al arorz021)

Page 10 of 31



Sight Window Assembly

/~C19-0187-030 (QTY-6)
/ (POP RIVET 3/16)

/- INSIDE OF HOPPER

~—610851/26 (SIGHT WINDOW)

\ ,-610851/27 (QTY-2)
of.

SIGHT WINDOW)
) MOUNT RAIL)
/ \
\\ - A N
\ @ 2
N 5 /

\ \/ & 0 ‘

9 9 ] |

\\ o ‘

S ,

Use the same parts for other side of hopper.
Roof to Hopper Assembly

ROOF

C04-0312-031 (QTY-20)
(5/16 x 3/4 CARRIAGE BOLT) \\i

C01-0312-030 (QTY-20)
(5/16 WHIZ FLANGE NUT) A

HOPPER —

6223-A18 (202021

Page 11 of 31



Hopper Assembly

(3sva INNOW)
(Z-ALDO) 1-690629

|
(1708 X3H ¥/1-1 X 8/€) \u

('dAL) 160-G/£0-€0D
(JIHSYM HDO1 8/€)
(dAL) 010-6££0-20D —

(JAHSYM LHONOYM 8/€)
(‘dAL) 0£0-6/£0-20D ﬂ

1NN IONVTH ZIHM 8/¢€) 7
"dAL) 0€0-GZE0-10D

(31NHD L1NO-NV31D)
81-0C/8C9—

(JFHSYM LHONOIM 91/5)
(INN X3H 91/9) 0£0-¢1£0-c0D

0l0-CLE0-10D

\ (43HSYM ¥DO191/5)
“0l0-¢le0-¢c0D

(WO4LYd
(133219 INNOW

i ([¢-ALD) 91-¢9829

(WOLLOE ¥3ddOH)
dL-0vZc9

(@13HSaNIm)
—/9-168¢C9

(1109 XaH /€ X ¥/1)
(S-ALD) 0£0-0520-€0D

\

,.,.v
> b ANJ_._Q; NDO1¥/1)
AV - (6-ALD) 0100520200
| (¥3HSYM LHONOEM 91/5)
—(G-ALD) 0£0-CL£0-20D

(LN 3ONVH ZIHM ¥/1)
~(G-ALD) 0£0-0520-10D

6223-A4 @z021)

Page 12 of 31



Hopper Assembly

v/ _.m_w:ow\mwmrwo.. Lot (1108 XaH #/1-1 X 8/¢) IRICHITE) | s
(2/1C X 91/5) 101-CLE0-€0D (€ALD) 160-6££0-€00 [6-15829
35N ONIENL "4/ _mw%h (JIHSYM XDO1 8/€)

(¢-ALD) 010-6££020D |

(JFIHSYM LHONOIM 8/€) f
(¢-ALD) 0£0-6££0-C0D— |

(LNN ¥DO1NOTAN 91/5) |
(G-AL®) 1¥0-CL€0-10D \w 1

(14OddNS 3gNL dIWV1D F1DONV) \_\u
Ol-0FCo—"2 00

-

MSZ JONVTH ZIHM 91/9)
8-ALO) 0£0-CL€0-10D

4

(WOALV1d)
0L-1698¢9

» (1108 IDOVINIVO ¥/€ X 91/5)
- (8-ALD) 1£0-C1€0-¥0D

(LNN IONV4 ZIHM 8/€)
(2-ALD) 0£0-G/£0-10D

R
(6-ALD) 17109 XaH 91/S 4

‘310N 338 (ONO12/1-8% 3dVL dI¥D)

T (e-ALD) S1-16829

\ MOZOJ N:-?__N:mz«\omv
X8) 91-15829

| (38nLdWV1D dva)
—9¢2809S

6223-A22 ur20r2021)

Page 13 of 31




Drive Shaft Assembly

(LAN D01 NOTAN #/1)
0r¥0-05¢0-100—
(IXdS NIVHO Z€ 8 HLOOL-5€) ,a
¢1-0¢.8¢9 ,

(1109 X3aH v/e-1 X ¥/1) Q 8 (NOTAN INN D01 91/5)
0£0-05¢0-€00—~. @ S (y-ALD) 070-C1£0-10D
\\

~
ﬁ@

By

(ONI¥V3L .1 ¢
(%) 010-0001 8@

(1)dS HLOOL+Z)
6-£G8C9

(NId ¥3LLOD ¥/1-L X9 1/€)
0€0-£810-0¢O \ \ ”

:v_n_mz_<xu§ ,,_
- Sw%K \

(1109 XaH ¥/€ X 91/S)

(NId 831102 #/1-1 X9 1/€) |
0€0-£810-0¢O

(1109 IDVINIVD 8/5 X ¥/1)
(€-ALD) 020-0520-¥0D

(L4VHS 8/S )
vE-16829

(14VHS .1 )

\\NN- 1G8C9

7ALO) omo-m_mo-mouW\

(ONI¥Y3g .1 O
\E 010-0001 moo

e

(¥IHSYM VS . L)
——0¢0-0001-¢0D

/ z_n_ J3LLOD)

i__xﬁ\g
0€0-£810-0¢O

(ON¥V3IE 8/S D
ﬂr /Axmizwmo

/ (LNN IONVY14 ZIHM ¥/1)
(X¥) 0£0-0520-10D

(£-198€9 4O4 ILIONV)
L (X¥) ¥-069¥ 2060

(1109 3DVINIVO L X ¥/1)

0¥0-0920-¥0D

6223-A10 @uzz)

Part numbers with a (*) behind them have grease fittings. See first page.

Page 14 of 31



Zero-Max Assembly

0€0-0050-¢0D

(L4VHS .1 NO DIdS O1)
XVYW-O33Z NO 1)dS dOL WO LDOINNOD)

ANITJIOLDINNOD Lv# 100-1700-204 )
MNIT 13440 Lv#  L00-1700-204 *3)
S¥ITIOY-¥6 NIVHD 33110 L¥#)

~¥60-1¥00-¢04

(¥FHSVYM DO 8/¢€)
\ [7-ALD) 010-££0-¢0D

CETIR O (3FHSYM LHONOIM 8/€)
eelsses (v-ALD) 0£0-6/€0-200—
(JFHSYM LHONOYM 8/€) \ ,@ e
0£0-G/£0-20D F o (LNN3DNVL ZIHM 8/€) () /@ 3 (1109 X3H ¥/1-1- X 8/¢€)
- (rALD) 0£0-6£€0-10D e  (p-ALD) 150-G2€0-10D
(INNXaH8/E) e ,, ° P
010G/E0-10D " wm,@ om ) - HVHS 2/1 %)
| ) - __ (Hoo91)
(aHsYM 00T 8/E) T m.w,@ yy-£5829
010-6££0-20D T
NOTg/s-1 ONmHsng) | | | ,. (LAVHS 8/S )
[ONE w_\ 1-89169060 | / e ,_,_,.,_ :.ﬁOAmuH-o:
(33HSYM LHONOIM 8/E) | | aﬂ@, Brrestay
OE0-=280-200— | \ \ " (XYW-0¥37 ZvA)
(JIHSYM LHONOIM /1) / \ L00-0200-909

,.,,,_,/ (1109 IDVINIVD 2/1-C X 8/€)
—00L-GZE0-¥0D

6223-A11 22021

Page 15 of 31



Jack Shaft Assembly (62240-D)

62853-13
(#41 SPROCKET)
(24-TOOTH)
C03-0312-030 (QTY-4)
(5/16 x 1 HEX BOLT) \ 62851-33
\ (BUSHING) !

C02-0312-010 (QTY-4) .\,

(5/16 LOCK WASHER)

—C02-0187-050
(COTTER PIN 3/16 x 1-3/4)

' C02-1000-020
(1" SAE WASHER)

D05-1000-050

D05-1000-050
(1" BEARING)

(1" BEARING)

62200-23
(DRIVE BEARING HOUSING)

C02-1000-020
(1" SAE WASHER) N

N

5408320-25 * @\
(KEY, 174 x1) & ﬁ Gf ~C02-0312-010 (QTY-2)

Sy F \ (5/16 LOCK WASHER)
\-C03-0312-030 (QTY-2)
6 (5/16 x 1 HEX BOLT)

6288331 ' C02-0187-030

(#41 SPROCKET (COTTER PIN 3/16 x 1-1/4)
(16-TOOTH

62240-D 222021

12-Volt Motor Assembly

LO1-0012-007
(ELECTRIC MOTOR 12-VOLT)

—C02-0250-010 (QTY-4)
/ (1/4 LOCK WASHER)

/
. é /- C03-0250-030 (QTY-4)
6./ (1/4x3/4HEXBOLT)

629068-5 v ® P
(MOUNTING PLATE)

—24078179-11
/ (3/16KEY)

G01-0018-030
(18-TOOTH SPKT #41)

6223-A15 @rarz0z) )

Page 16 of 31




Jack Shaft to Hopper Assembly

g FO02-0041-054
(#41 ROLLER CHAIN 54-ROLLERS)
& F02-0041-002 - #41 OFFSET LINK)
] & F02-0041-001 - #41 CONNECTOR LINK)
rd CONNECT CHAIN FROM,)

7 3 P 24-T ON JACK SHAFT)
< P (TO BOTTOM 16-T ON ZERO-MAX)

f e ~_C01-0375-030 (QTY-3)
@‘ (3/8 WHIZ FLANGE NUT)

- C02-0375-030 (QTY-3)
| (3/8 WROUGHT WASHER)

é - C02-0375-010 (QTY-3)
~ 0. ) (3/8LOCKWASHER)

_ : _ @ \@\\%
@\*@\ %
62240-D 7 %"\\*»\»—fco3-0375-051 (QTY-3)
(JACK SHAFT ASSY) (3/8 x 1-1/4 HEX BOLT)
Chain Guard Assembly
C04-0250-020 (QTY-4) .
(1/4 x 5/8 CARRIAGE BOLT) E
& "
—62240-5

(CHAIN GUARD)

62240-6 7
(STRAP LONG MOUNT) . ég

C01-0250-030 (QTY-4)
(1/4 WHIZ FLANGE NUT)

62240-7 | @&

(STRAP SHORT MOUNT) m

6223-A16 (221201

Page 17 of 31



12-Volt Drive Assembly

ATAWISSY AIVNO NIVHD 335

(1109 XaH v/1-1 X 8/¢)
(2-ALD) 150-6££0-€0D

(3IHSVYM YDO18/€) P9
[e=®D) o_o-ﬂmo-mou\\w\‘ N
(YFHSYM LHONOIM 8/€)  /
(2-ALD) 0£0-5/£0-20D/

(INIT YOLDINNOD L¥# L00-1¥00-204%
(S¥43TT0H-8E NIVHD 33110 Lv#

8€0-1¥00-

ATAWISSY JOLOW LTOA-CL 33§

(1108 X3H #/1-1 X 8/¢)
6. —(2-A1D) 150-6£€0-€0D

| (3IHSYM XDO1 8/€)
| /- (¢-AL1D) 010-6£€0-¢0D

~ /
W / Aamzmé\, LHONOYM 8/€)

%\ o (CAMDIOR0SLE0C0D 1 sonvy mm /e)

@ [¢°ALD) 010-5££0-€0D

(1109 X3aH ¥ x 8/s)
(Z-ALD) 191-6290-€0D

/r

.
“&

~ (13¥0vag INnOW) o5 ]
e 09-0vec9 A~

/ S~
~ P

(¥3HSYM 3VS 8/5) /\\

(Z-ALD) 020-6290-20D — -

(¥FHSVYM XDO1 8/5)
(2-ALD) 010-6290-20D

(LNN X3H 8/9)
(2-ALD) 010-6290-10D

z04

//

0£0-G£E0-10D

6223-A13 @rarz021)

Page 18 of 31



Metering Door Assembly (6216-F)

(133HM ¥3d Z 3LV1d dVIM)

Nig 334100 (ce-ALD) T/-16829—
y/1-LX91/8 |
B\W 0€0-£810-0¢O (LN IONVIH ZIHM 9 1/€)

(139D0¥dS
(HLOOI- 1T
L¥-1G8C9

<]

¥

(¢e-ALD) 0£0-£810-10D /

(3IHSVYM 3VS 91/5) .
(91-ALD) 020¢1€0C0D -\

(ONINS) ,, rd
(91-ALD) Z10-02¥0- oBJ :

A

/ (¥IHSYM a3anyLxa)
—(91-ALD) 0Z-02/829

F | \ (334NSO1D F10H)
7 (dJOOd ONI¥3LaW) , \ toie ’
; T- 10829/ (91 tew 9/-16829
d
(¥3IHSVYM 3VS v\m x\ [ (9-

(dIALS 1v3S)
0S0-GC10-SOW—

(9-ALD) 020-06£0-20D

(3AIS HO VA 333HL

ﬁv

(1vyNdnor) @ . @@
8-706¢¢ | @g\ Q
(ONIV3E ¥3INTD) | %

v-1G8C9

(14VHS XaH)
£-16829 7

(133HM ONIN3LEW a3y)
(91-ALD) 0¥0-1000-0LW

(dND ONI¥ILEAW)
(91-ALD) 00L-1L000-0LW

x\ J% r x/ (SSTINIVLS 1709 X3H ¥/€-1 X 91/S)

—(91-ALD) 1£0-21£0-€0D

Mwmﬂz_ﬁw LNN IONVIE ZIHM /1)
Wohgmmo%mo_oo

(N3 ONINV3g)
ALD) £-198€9

(L1I3ONV14)
—(9-ALD) #-069¥ 2060

(SSTINIVLS
ﬂ J/ (1109 XaH v/ X ¥/1
(9-ALDO) G10-0520-€0D

| Mmmﬂz_ﬁm 4IHSYM NOO1¥/1)

—(9-ALD) 210-0520-20D

6216-F qr212021)

Page 19 of 31



Fastening Metering Door in Place (use one J-Bolt on each end of metering door)

///

S
//’/
S8
C16-0312-020 ffg

(J-BOLT) ?

EAR ON
METERING
DOOR

/ f
C02-0312-030_| | C01-0312-010

(5/16 WROUGHT WASHER) (5/16 HEX NUT)

J-bolt shown in place.

Page 20 of 31




Air Chamber Assembly

(L4OddNS I1ONY)
¢e- 16829

(INN IDONVTL ZIHM 8/€)
(0L-ALD) 0£0-G££0-10D (LYOHS 133D vag)
M 6-0VCC9—

&mzmiixozomzwi\w
(8-ALD) 0£0-6/€0-C0D

(YFHSYM NDO1 8/€)
(8-ALD) 010-6££0-20D

v\\-\@

(1Nog xaH v/1-L x8/g)  /
[8-ALD) 150-6260€00—  (ONOT LDVl

(131LNO-91

8-0V2c9—

(ONIgNL Q1 ¥#/1-1 40O4)

WYHD IV
L _ (¥IGWVYHD DNIXIW)
Tiser T ~(91-A1D] 090-5500-0IW
P (/e X91/S
& . (1108 X3H ONIdd V1413
W@ (2€-ALO) 2€0-Z1£0-€0D
o ENNZ)

(91-ALD) 00€-6280-GOW

(ON1d ¥3gany .2)
@W\ (2-ALD) 000-000Z-SOW

(1109 X3H L x 8/€)
~(2-ALO) L¥0-G££0-€0D

~ (HOLIMS IV 133SVD)
I A A A0

ml\ﬂfo:zm 33NSSIAd dIv)
, V-9129

(HOLIMS dIV ¥3A0D)
01l0-2100-0L1

(M3YDS ONIdDVLI-413S T/ X 8#)
" (2-ALD) 0£0-¥910-£0D

6223-A8 rzsiz021)

Page 21 of 31



Hydraulic Blower Assembly (62167-P8LH)

(ONISNOH ¥v3d )
(LNO¥4 Jo 139)

9€980-954

(N33305)
€-1€2809¢9

(1 X" ©S #/1-A3)

(LNNOW NV4)

L9129

(LNN JD0O1NOIAN 8/€)
(7-ALD) L¥0-GLE0-10D

(1 XOS9L/e-AT)

(DNISNOH ¥V3d B INO34 40 135) LL=6£18L0¥C

9€980-954 (Lavhs] \
(31v1d dN-XOva) €-£91¢C9 W
V-9€98095 — -

.\\

(1109 3DOVINIVD ¥/1-1 X 8/€)
(7-ALO) 160-6£€0-70D

(¥3113dWI NV4)
¥00-7€00-101 N

GC-0Ce80rS \

7 AN Y001 NOTAN #/UN
.~ [F1-ALD) 0¥0-0520-10D * |

,
(1709 IDVINIVD | X 91/S)

(9-ALD) 0¥0-Z1E0-70D

K |7\ _(oNHsna vr)
) ' Z00-€£00-10T

wmmxmss avs /L)
(8Z-ALD) 020-0520-20D

(1709 X3aH v/€ X ¥/1)
(¥ 1-ALD) 0£0-0520-€0D

(MINDS ¥/EX91-01#)

' (e-ALD) 060-/810-20D

(YJOLOW QAH WdD-8)
€00-G700-LOX

(INN YDOT1 NOTAN 8/€)
o= (CALD) 170-6£€0-10D
k]
& (¥3HSYM)
S (Z-ALD) T-¥9129
(1108 IOVINIVD ¥/1-1 X 8/€)
(Z-ALD) 1S0-6££0-70D
(135S ¥31dNOD)
- 000-¥ZOW-8L

8 EIMERINZE)]
~(7-ALD) 110-0001-01Q

(V1102 JDO1 8 ONINVAG L)

/ - (¢-ALD) 0£0-0001-604

% (LINN XaH 91/9)
- (9-ALD) 010-CLE0-10D

(JFHSYM JDO191/5)

' (9-ALD) 010-C1£0-20D

A a/ (ONIddV1-413S 1109 X3H #/E€ X 91/S)
(¢-ALD) T€0-Z1£0-€0D

\ (@avno)
—/-9€€80659

62167-P8LH (11202021

Page 22 of 31



dIOAYISIS 4O dWNS

1dOd MOT4 NON JOLOW DINNVIAJAH OL

Case drain hose needs to be run back to
a non-flow port, sump or reservoir.

This section of hose to be supplied by the
than 20-ft. Over 20-ft use 3/4™ hose.

Use 1/2-inch hose for runs longer

Hydraulic Hose Connections (For Gandy Plastic Housing Fan)

vV OL A31DINNOD (ONO1.72 X 8/¢) dN3 ONI¥-O 1OINNOD
39 O1 SG33IN NIVJd ISVO V2050700~ ISOH NIV3d ISVO
1 o
g S i -
(<5}
) =
<5} S 2
1o 2 IOHNOSONMVEAARL  ASSY AD0Mssydndl ONOT .1 XZ/1)
°© dN3 SIHL IDINNOD -1 - (X2) ¥10-0050-20
z i
Suw i i
= z e il : [T~
<w f
S /M QN3 SIHL IDINNOD
02

(LNN X3H/Mm 34IS :31ON)
(00Z-0LAD-SO)) JATVA SSVd-A9 40
3QIS SIHL NO INIT 3¥NSS3yd

i
oz
=1
a

[1¥]
2z
oo

)

6223-A21 aisizoz)

Page 23 of 31




Shaft Sensor

FASTEN TO BOTTOM BOLT
ON FLANGETT

C02-0250-030
(1/4 WROUGHT WASHER) |

C01-0250-040 |
(1/4 NYLON LOCKNUTNUT) \ |

, \
\ \Q !
S8 N /,fﬁg%?{gﬁﬁogngER PIN)
| S
(SHAFT SENSORéBzR%%IEgTB)l ’ 5508442-35

(MAGNETIC HUB)

6223-B6 qnsey

Page 24 of 31



Zero-Max Decal Locations (on Zero-Max)

LERO-MAX
SERIAL # DECAL\ O O

'WARRANTY VOID IF DISSEMBLED

6224DS-TM-B4 (si2021) )

Decal Location (Drive Side)

. —DRIVE SIDE

o o}

_~—SERIAL NUMBER

/N02—0062—050

. —NO02-0062-040

pmsmmaam | 1

———— L

6223-A19 wsroen

Page 25 of 31




Decal Location (Opposite Side of Hopper)

NO2-0014-010

6223-A19 wisro2n

Clean-Out Decal Location

CAUTION

wm«wbn-&
may readt,

NO02-0062-051

6223-A19 wsron

Page 26 of 31




Front & Rear & End Decals

—NO02-0001-123
/ (DECAL FRONT & BACK)

I 1 /

= //
/ |
GANDY
ORBITAIR £y<? |
= — - T

~N02-0001-124
/" (DECAL BOTH ENDS)

6223-A19 wiso21

Page 27 of 31




Wiring Connections:
Mount Console in convenient location in tractor cab and connect wires as shown.

—CONSOLE ASSEMBLY
—L03-0003-070

| (WIRE HARNESS)
' ROUTE WIRES BACK TO HOPPER

500 = .98 :
O @ O
o
. | — - e
— — ==

\

[]\)
BLACK (JQ) (O) WHITE(+)

£y -
| E
/ § CONNECT TO 12-VOLT
POWER SOURCE

WIRES ON
ELECTRIC MOTOR LOCATED IN FRONT
OF BLOWER

6223-B7 wiasiozny )

Page 28 of 31



Console Assembly

L05-0008-000

(AMBER LIGHT)
MO05-2858-000 (QTY-3)

(RUBBER GROMMET) \
@9

L05-0001-050
(12-VOLT SWITCH)

\\
\

5508338-24—
(BACK CONSOLE)

(#8-32

™
RS

—C03-0250-030 (QTY-2)
(1/4 x 3/4 HEX BOLT)

~C01-0250-030 (QTY-2)
(174 WHIZ FLANGE NUT)

- C07-0187-040 (QTY-4)
(#10-16 x 5/16 SCREW)

__—105-0008-020

g& i © (GREEN LIGHT)

~—J03-0500-000
(1/2" HOLE PLUG

- C07-0164-051
(#8-32 x 3/8 SCREW)

\ 5508338-23
(FRONT CONSOLE)

- C01-0164-040

KEP NUT)

SQTY—S)

629068-B (esr2021) )

Console Wiring Diagram

BACK VIEW OF CONSOLE

L03-0005-000 (2X)
(BLUE CONNECTOR)

-\

FAMBER LIGHT

/7G»REEN LIGHT

5808338-1
(SENSOR CONNECTOR)

YELLOW

62853-47
(POWER & GROUND)

BLACK (-)

/T_BLACK

BLACK

—WHITE (+)

TSWTCH

629068-2J

(POWER OUTTO)
(ELECTRIC MOTOR)

T

GROUND SCREW

629068-B 1252021 )

Page 29 of 31




Air Chamber Blank Plates:

Blank Plate (550829-4) is used to block off unused air chamber openings when not needed.

REUSE EXISTING GASKET——

OR USE SILICONE TO SEAL

AROUND HOLE N©O
°

550829-4—_ o=
(BLANK PLATE) Yo o

o

d
REUSE 5/16 BOLTS

—REMOVER EXISTING
MIXING CHAMBERS
THAT WILL BE BLOCKED OFF

6223-A23 ara0z021) )

Metering Door Blank Plate:
Blank Plate (62852-20) is used to block off unused metering door openings when not needed.
To remove shaft; First remove sensor hub from shaft, then unbolt bearing flangette by sprocket on metering shaft

and pull shaft out. Reassembly by reversing instructions.

,~REMOVE METERING SHAFT

REMOVE EXISTING CUPS,

HOLE CLOSURES, WEAR PLATES,
METERING WHEELS, BOLTS,
WASHERS, AND SPRINGS

THAT WILL NOT BE USED

+62852-20

REUSE EXISTING (BLANK PLATE)

#10-24 NUTS

6223-A24 @00y

Page 30 of 31



Manual Holder Bracket
Mount manual holder to corner of hopper or convergent location on implement.
Store Operator’s manual, Packing List & Rate Chart of convergent access.

/—M10-0005-004
(MANUAL HOLDER)

0197102-1
(MANUAL HOLDER BRACKET) J

/
/

L04-0005-000 (QTY 2)
(CABLE TIE)

HOLDER-1 erozo2y)

6240DS16F

July 20, 2021

Revised From (1/25/2021)
Printed in the USA

Page 31 of 31




